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The Development of Fire-Retardant-Treated Wood (4)

Hironori Tantucar and Yasushi ANxazawa
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As the part of development of fire-retardant wood, the coating process for chemically treated wood was
studied. The Japanese red pine samples were dipped in the fire retardant chemicals by the hot-and-cold bath
process. And then the materials were coated with polybutadiene resin type, polyurethane resin type, nitrocel-
lulose lacquer and fire retardant paints. The coated samples were evaluated by characteristic of photo-reflec-
tion, light stability resistance and moisture proof. Polybutadiene resin coating was the most effective for

discolor among these treatments.
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Fig.l Effect of coatings on characteristic of photo-reflection.
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Table.l Discoloration of sample on fire-retardant-treat-
ment and coating.
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Fig.2 Relationship between test time of light stability
resistance and color difference.

Legend : @ : Poly butadiene resin coating
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Fig.3 Relationship between test time of moisture proof
and color difference.
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Photo.l Discoloration view of samples on light stability resistance test.
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Photo.2 Discoloration view of samples on moisture proof test.
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Photo.3 Discharge chemicals on the corner of samples
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Photo4 Discharge chemicals along latewood
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